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TR EREGEHDEREMIZHKEER (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :
EEME (Sample Submitted By) : REMSSZEBARAS (DONG GUAN UGET PLASTICS CO., LTD.)

% m& T (Sample Name) : TPU RESIN (TPU i)

o 22 5% (Style/Item No.) T RASEZE28E (PLEASE REFER TO PAGE 2)

Wz H(Sample Receiving Date)  :  15-Apr-2021

Al BARE (Testing Period) : 15-Apr-2021 to 22-Apr-2021

BB E K (Test Requested) KEEFEE  AENE-A -85 R M- (Asspecified by client, to test

Halogen-Fluorine, Chlorine, Bromine, lodine in the submitted sample.)

HE &R (Test Results) : A2/ F—H (Please refer to following pages).

Tréy'%gq Maf;geeg% ,:

Signed for and on behalf\
SGS TAIWAN LTD. W
Chemical Laboratory - Taipei PIN CODE: 304229FA
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& m L5k (Style/Item No.)

A-80A A-82A(QD8) A-83A A-85A(QD8) A-90A A-92A(QD8) A-95A(QD8) A-98A(QDS) A-55D(QDS)
A-60D(QDS) A-64D(QD8) A-71D A-72D(QD8) AB-(4)85A(T)(U) AB-(4)92A(T)(U) AB-(4)95A(T)(U)
AB-(4)98A(T)(U) AS-(4)85A(T)(U) AS-(4)92A(T)(U) AS-(4)95A(T)(U) AS-(4)98A(T)(U) B75A(Y)(E)

BSOA(Y)(E) B82A(Y)(E) B8SA(Y)(E) BIOA(Y)(E) BO2A(Y)(E) BISA(Y)(E) BISA(Y)(E) B6OD(Y)(E)

B64D(Y)(E) B71D(Y)(E) BD-80A(U) BD-85A(U) BD-90A(U) BD-95A(U) C(0)-80A(H)(U) C(0)-85A(H)(U)
C(0)-90A(H)(U) C(0)-95A(H)(U) C(0)-98A(H)(U) C(0)-60D(H)(U) C(0)-64D(H)(U) C(0)-71D(H)()

DP-85A(U) DP-90A(U) DP-95A(U) DP-98A(U) E-(2)75A E-(2)(4)80A E-(2)(4)85A E-(2)(4)90A E-(2)(4)95A
E-(2)(4)98A E-(2)(4)60D E-(2)(4)64D EW-80A(P)(F) EW-85A(P)(F) EW-90A(P)(F) EW-95A(P)(F) EW-98A (P)(F)
V-80A(P)(SR) V-85A(P)(SR) V-90A(P)(SR) V-95A(P)(SR) V-60D(P)(SR) V-64D(P)(SR) V-72D(P)(SR) G-180A
G-185A G-190A G-195A G-198A G-160D G-164D G-171D G-174D G-80A(U) G-85A(U)(X) G-92A(U)(X)
G-95A(B)(U)(X) G-98A(U)(X) G-60D(U)(X) G-64D(U)(X) G-71D(U) I-60A(U) I-65A(U) I(S)-70A(U) I(S)-75A(U)
1(S)-80A(U) 1-85A(U) 1-90A(U) 1-95A(U) T-1285A(U)(X) T-1290A(U)(X) T-1292A(U)(X) T-1295A(U)(X)
T-1298A(U)(X) T-280A(U)(S) T-285A(U)(S) T-290A(U)(S) T-295A(U)(S) T-298A(U)(S) T-260D(U)(S)
T-264D(U)(S) T-480A(U)(S) T(D)-485A(U)(S)(X) T(D)-490A(U)(S)(X) T(D)-495A(B)(U)(S)(X) T(D)-498A(U)(S)(X)
T-460D(U)(S)(X) T-464D(U)(S) T-471D(U)(S) T-680A(U)(S) T-685A(U)(S)(X) T-690A(U)(S)(X) T-695A(U)(S)(X)
T-698A(U)(S)(X) T-660D(U)(S)(X) T-664D(U)(S) T-671D(U)(S) T-895A(U)(S) P-75A(U) P-80A(U) P-85A(U)
P-90A(U) P-92A(U) P-95A(U) P-98A(U) P-60D(U) P-64D(U) P-71D(U)
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B BRI A (Test Part Description)
No.1 . AARZEREMI (TRANSPARENT PLASTIC PELLETS)

HBIEE 45 R (Test Results)

AEIER A7 E ==Ll MDL &R
(Test Items) (Method) (Unit) (Result)
No.l
& (F) (Fluorine (F)) (CAS No.: 14762- [£%BS EN 14582: 2016 - DIBEFEMTEDHT - mg/kg 50 n.d.
94-8) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
& (Cl) (Chlorine (Cl)) (CAS No.: £%EBS EN 14582: 2016 - DIBEFEMEDHT - mag/kg 50 n.d.
22537-15-1) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
782 (Br) (Bromine (Br)) (CAS No.: £%EBS EN 14582: 2016 « DIBEFEMEDT - mg/kg 50 n.d.
10097-32-2) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
f# (1) (lodine (1)) (CAS No.: 14362-44- |£%BS EN 14582: 2016 - DIBEFENMEDHT - mg/kg 50 n.d.
8) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)

fHiE(Note) :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. MDL = Method Detection Limit (77512 IR R1E)
3. n.d. = Not Detected (k1) ; /NiIEMDL / Less than MDL
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BESTREEB / Analytical flow chart - Halogen

HmAlRE/ A /
Sample pretreatment/separation

NERBREEAZRmES /
Weighting and putting sample in cell

v

PR GE3E /IR
Oxygen Bomb Combustion / Absorption

WEZEEREE /
Dilution to fixed volume

v

BFEFEIANT /
Analysis was performed by IC
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* BRI AFREER - AIRTABEREH 2% m/80 . *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

ETR21403853

** R E4EE (End of Report) **
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